
DH037
MULTI-PULLDOWN



4

5

6

7

8

3

9

 

 

13 

14 

15



3



4



5

Ltem NO. Description Qty Ltem NO. Description Qty

1 Adjustable Foot Plate 1

Front Frame 1

40 Grip S 60

3 Main Frame 1

41 Plum Shrapnel 4

4 Support Frame 1

4 Aluminium Grip Cap

5 Right Arm Frame 1

43 5

6 Left Arm Frame 1

44 Shaft 70×M10

7 Barbell Support Frame 1

45  Aluminum Cap .5×8 4

8 Seat Frame 1

46 Seat Pad 1

9 Left Counterweight Frame 1

47 Hex Head Screw M10×30

10 Right Counterweight Frame 1

48 Flat Wash 3 × .5 51

11 Limit Cushion

49 Hex Head Screw M1 ×150 3

1 Outside Cushion Slide 1

50

13 Inside Cushion Slide 1

51 Nylon lock Nut M1 18

14 Little Bumper 4

5 Spring Washer 1

15 Shift Lever Components 1

53 Hex Head Screw M1 ×30 10

16 Bushing 5× ×13

54 Spring Washer 0 4

17 Roller sleeve

55 Hex Head Screw M10×30 4

18 6

56 Hex Head Screw M1 ×40

1

10

9 Bearing 6 3 Z 6

57 Hex Head Screw M1 ×130

0 Wheel 3

58 Counterweight Stick Frame

1 Swing Tube 1

59 Plu

Pop Pin 1

60 Drop-Resistant Hex Socket Head Screw M1 × 5 1

3 Roller

61 Hex Head Screw M1 ×85 2

4 Aluminium Grip Rin 0× 6 4 4

6 Hex Head Screw M1 ×80 1

5 4

63 Hex Head Screw M1 ×140 4

6 Flat Head Cap ScrewM10×30 6

64 Button Head Cap ScrewM8×65

7 Spring 1

65 Socket Set ScrewM8×6 8

8 Adjust the handle shaft 1

66 Hex Head Screw M10×50

9 Flat Washer 1× 0× 10

67 Socket Set ScrewM5×3 10

30 Nylon lock Nut M10 1

68 Grip 1

31 Hex Head Screw M10×145 1

69 Curved liner 1

3 Gas spring assembly 1

70 Socket Head Cap ScrewM5×15

33 Nylon lock Nut M8 4

71 Aluminium Grip Ring .8×9.5 5

34 Counter Poise Block 5×188

7 buffer plate 1

35 Short Barbell Tube

73 Flat Head Cap ScrewM6×10

36 Plu 8 6

74 Bearin 06 Z 4

37 Cushion 8× .5×15 4

75 Rubber Foot

1

39 3 170

2

38

Flat Head Cap Screw M6×30

Spring Grip 1 4×85

76
77

4

4

2

4Flat Head Cap ScrewM1 ×40
Flat Washer φ5.5xφ12x1
Flat Head Cap Screw M6×30



P
a

rt
s 

L
is

t

6

E
x

p
lo

d
e

d
 V

ie
w

1

3

4

5

6

7

8

9

1
0

1
1

1
3

1
4

1
5

1
6

1
7

1
8

1
9

3
0

3
1

3
3

3
3

3
4

5
8

3
6

3
7

5
1

5
5

3
8

3
9

4
0

4
1

4
3

5
9

7
1

6
7

4
4

4
5

4
6

4
7

4
7

4
8

4
9

5
0

7
5

7
5

7
5

7
4

7
4

7
4

7
4

4
8

5
3

5
1

5
1

4
8

4
8

4
8

6
3

6
3

3
8

5
6

4
8

5
7

4
8

3
5

3
7

3
6

3
7

3
7

3
6

3
6
3
7

5
4

4
5

4
8

5
1

6
1

6
0

6
1

4
8 6
6

6
6

6
4

6
4

4
8

5
1

3
3

6
9

7
3

7
0

6
8

6
5

6
5

6
1

5
1



7



8



9

STEP 1

Note：Hand Tighten Bolts and Nylon Lock Nuts.

175

3

48 48 57 57

48

48

48

48

48

48

53

53

53

53

53

53

Ltem NO. Description Qty Ltem NO. Description Qty

1 Adjustable Foot Plate 1 5 Spring Washer 6

Front Frame 1 53 Hex Head Screw M1 ×30 6

3 Main Frame 1 57 Hex Head Screw M1 ×130

48 Flat Washe . 4× 5 8 75 Rubber Foot 5

Ltem NO. Description Qty Ltem NO. Description Qty

1 Adjustable Foot Plate 1 52 Spring Washer 2 6

2 Front Frame 1 53 Hex Head Screw M12×30 6

3 Main Frame 1 57 Hex Head Screw M12×130 2

48 Flat Washe . 4×2.5 8

12

3

48 48 57 57

48

48

48

48

48

48

52

52

52

52

52

52

53

53

53

53

53

53



10

STEP 2
Note：Hand Tighten Bolts and Nylon Lock Nuts.

  

 

 

  

  

  

  
 

  

  

  

   

 

 

 

  

 

 

  

  

  

  
 

  

  

  

   

 

 

 

  

 

 

  

 

  

 

   

   

   



11

STEP 2



Note: Please firstly Install  part No.5 and part No.6, 
then Install part No.8 and part No.9,

  

   

      

        

     

    

    

12

STEP 3

Note：Hand Tighten Bolts and Nylon Lock Nuts.
Ltem NO. Description Qty Ltem NO. Description Qty

5 Right Arm Frame 1 48 Flat Washe . 2 5 51
6 Left Arm Frame 1 51 Nylon lock Nut M12 18
25 4 52 Spring Washer 2 12
26 Flat Head Cap ScrewM1 3 6 54 Spring Washer 4
29 Flat Wash 1 2 1 55 Hex Head Screw M 4
36 Plug 8 6 56 Hex Head Screw M
37 Cushio 8 7 5 4  
38 Flat Head Cap ScrewM12 4 2

7 b

44 Shaf 2 1 2

7 Fl 2

45  Aluminum Ca 3 .5 8 4

7 aring 6 -2 4

74
74

74

74

25

38

29

54 55

56

48

37
58

36

56

48
51

48

52

72

73

73

26

26 45

45

44

5

6

Ltem NO. Description Qty Ltem NO. Description Qty

5 Right Arm Frame 1 48 Flat Washe . 24×2.5 51
6 Left Arm Frame 1 51 Nylon lock Nut M12 18
25 4 52 Spring Washer 2 12
26 Flat Head Cap ScrewM10×30 6 54 Spring Washer 0 4
29 Flat Wash 1 0×2 10 55 Hex Head Screw M10×30 4
36 Plug 8 6 56 Hex Head Screw M12×40 10
37 Cushio 8 7.5×15 4  
38 Flat Head Cap ScrewM12×40 2

b722 uuffffeer r pplalattee 1

44 Shaf 0×270×M10 2

733 Flaat Het Headad C Caap Scp ScrrewewM6M6×110 2

45  Aluminum Ca 3 0.5×8 4

744 BeBearing 62206-2ZZ 4

74
74

74

74

25

38

29

54 55

56

48

37
58

36

48
51

48

52

72

73

73

26

26 45

45

44

5

6



13



14



15






